59 [Variable]  $.6216 | BALANCING PIPE 500-10 1
@ 58 |variable|  5.6207 | DRUM, BALANCING 500-07| CASTIRON | 15
57 1 S.6498 | COVER, PORT / DN450 2.3
| | | | | 56| 1 S6471 | COVER, PORT / DN500 3
27 i B ! ] [55] 2 S2946 | ELBOW 45°, MF 1/2 GAS
. 1 ————————————— T ————————————— i | A $6208 | NUT (IMPELLER | 500-08] CSTEEL | 2,45
g — I/If 53| 1 |AHCM08-16.1] SCREW, AHC M8-16 S.STEEL
Ly —— 52 [Variable |GS M06-010.1| SCREW, GS M6-10 S.STEEL
L > - 51 [Variable| S.6206 | BAFFLE 500-06 | S.STEEL | 2.2
= i L 50 24 |CHCM10-025| SCREW, CHC M10-25
= 49| 12 |CHC M10-055] SCREW, CHC M10-55
51)52 8 %8| 36 | wh WASHER LOCK, W10
47| & |AHCMO8-010,PL| SCREW, AHC M8-10.PL
5354 46| 16 | HM20-050 | SCREW, H M20-40 kA
Bk 45| 16 W20 WASHER LOCK, W20
L5)k46 N i | 4k Variable| HM2L_ | NUT, H2k
N/ F ! 53] 16 | W2k | WASHERLOCK, W2k
21 47 s ( | / L2 1 S.1802 | VALVE WARNING PLATE 008
N : ! 59 L 1 S$1801 | SURGE WARNING PLATE 092 | ALUMINIUM
13 s i | 40 8 See 500-AC1IA | TIE ROD 010 CSTEEL  |500-ACIA|
\ Y . 58 39| 8 [CT02.89-008 RIVET, #2,89-8 CSTEEL
14 N 38| 1 S.0216 | NAME PLATE 28L | ALUMINIUM
A 7 37 1 S6213 | KEY, COUPLING 003 | CSTEEL | 015
28 7 a4 1 36| 2 S$.2581 | PLUG PIPE, 1/4 GAS MAGNETIC
10Y 11 35| 6 S.0200 | PLUG PIPE, 1/4 GAS
= A 34 [Variable| S1427 | PLUG PIPE, 1/2 GAS
N R @ 3| 2 $.2580 | NIPPLE, FF 1/4 GAS
Y] - 32| 2 S.2579 | NIPPLE, MM 1/4 GAS
I F 31| 2 S1423 | OILER 1/4 GAS 0.28
1 30| 2 S.6079 | RETAINER, SUMP L00-167] CSTEEL | 0.2
I I I L[ f\< _________ SO IO 1 I — B { 29[ & S.6043 | FAN GUARD, BEARING HOUSING £00-39| CSTEEL | 0.1
28| 2 S1417T | GASKET, BEARING CAP 250-16
“\\ > 21| 2 SAL22 | NUT, KM16 0,4
' 2| 2 S1421 | WASHER, MB16
S W S 17 5| 2 S1L11 | SPACER, SHORT 250-14| CSTEEL | 017
- - 24| 2 S5833 | OIL SLINGER 251-13| CSTEEL | 015
26 27 N \\ 28Y50 23| 2 S1412 | SPACER, LONG 250-14| CSTEEL | 0,6
\ 22| 2 S5807 | BEARING, BALL 6316 C3 3,1
25 \\ 21| 2 | S0 | FAN, COOLING 75-12 | ALUMINIM | 0,3
I\ N 36 0] & 51466 | CARBON RING 250-29| CARBON
) A AR A A R L= 2 g ——— —-—-—-—\‘\\\—-—-—- — —EEF 78Y49 9| 2 SAL65 | ADAPTER, CARBON RING 250-28| ALUMINIUM | 0,3
\\ 13 f :1232 RETAINER, CARBON RING 222(())?3 ALUMINIUM 12,5
. CLOSED CAP, HOUSING BEARING ~10| CAST IRON
30 22)(35)(12)(29)( 6 “\\ 19 %[ 1 S1405 | OPEN CAP, HOUSING BEARING 250-09| CASTIRON | 3.2
\ B[ 1 S.6081 | SPACER, BEARING BALL / OIL RESERVOIR k00-168] C.STEEL 03
5 \ 20 T S6080 | OIL RESERVORR [:00-169) CAST IRON | 10
\ B[ 2 S.6082 | GASKET, OIL RESERVOR 400-171
8 \ Tl 18 2] 2 | S6078 | HOUSING, BEARING .00-166] CAST RON |20
\ K S6466 | NUT, KM34 2.8
\ 2 K S6467 | WASHER, MB3A 0,25
\ 9 1 See 500-AC1A | SHAFT 500-05] C.STEEL [500-AC1Al
\\\u 3 8 |variable| S.6212 | SHIM, IMPELLER 006 | C.STEEL
\‘E 7 |variable| S.6211 | KEY, IMPELLER AND DRUM 003 | CSTEEL | 0.2
| I~ 11— 1 '—BBL / 34 6 |variable| S.6209 | KEY, IMPELLER 003 | CSTEEL | 047
. 1 _\\E:E 5 [variable| S.6218 SPACER, IMPELLER 500-15| C.STEEL 5
LI_%_‘ L |variable | See 500-AC1A | IMPELLER 500-AC1A| ALUMINIUM [500-AC1A|
_rl-,— 3 |Variable| S.6203 | SECTION, INTERMEDIATE 500-03| CAST IRON | 510
L' 2| 1 S.6202 | HEAD, OUTLET 500-02| CAST IRON | 685
34 @ | 1T 1 $.6201 | HEAD, INLET 500-01| CAST IRON | 593
ITEM| QTY. PART NO. DESCRIPTION DWG MATERIAL | WEIGHT:kg]
Drawing for information. M TYPE 500 Y
INLET END DRIVE DATE: 29/02/2012
H [o]
See detail on DWG N°500-AC1A @ PARTS LIST e _—
S*TRIV;%&/&%IGNANS CARBON RING SEAL SIZE: A3 |@ 5
QUOTATION: DR: DR CHKD. BD DWG No.
ORDER No: REVISIONS:
| This drawing is our property and cannot be (opield or communicated to thirds without our aulfhorizafion. 500_AC1 A_ N M




